
 

Fresh Water Supply, Sewage, and Wastewater 
Management Plan 

Issue Date:  March 29, 2016 

Rev.: 4 

 

Environment Document #: BAF-PH1-830-P16-0010 

 

The information contained herein is proprietary Baffinland Iron Mines Corporation and is used solely for the purpose for which it is supplied. 
It shall not be disclosed in whole or in part, to any other party, without the express permission in writing by Baffinland Iron Mines Corporation. 

 
Note: This is an UNCONTROLLED COPY. All staff members are responsible to ensure the latest revision is used. 

Appendix - D  
Sewage Treatment Plant O & M Manual 



 

 

E349000-PM-009-00-
118-0001 

 

Sewage Treatment 
Plant  

Operations & 
Maintenance Manual 
[...]
 Sodium hypochlorite (NaOCl) is a common disinfectant, which can be an irritant
or corrosive, depending on its concentration. It cannot be mixed with organics,
ammonia compounds or acids. Contact with acids produces highly toxic
chlorine gas. It has to be mixed only with pure water.

 Citric Acid (C6H8O7) is hazardous in case of skin contact (irritant, sensitizer), or
ingestion, eye contact (irritant) and inhalation (lung irritant).



newterra MBR WWTP O&M Manual 2-4
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

200 555 11th Ave SW, Calgary, AB, T2R 1P6
(800) 420-4056 / www.newterra.com

When handling chemicals, it is important to wear proper personal protective equipment such as
chemical goggles with combination full face shield, protective clothing with chemical splash
apron and chemical-resistant rubber gloves.

The detailed information regarding health & safety of
chemicals used in wastewater treatment process can be
found in MSDSs presented in Appendix F of the O&M Manual
Material.

2.4 Locking out Equipment

Lockout procedures must be followed prior to performing mechanical or electrical maintenance
to ensure that equipment has been de-energized.

 All relevant local guidelines and procedures must be applied

2.5 Entering Confined Spaces

Confined space is defined as an area which is enclosed with limited access. The confined
space:

 is large enough and so configured that an employee's body can enter and perform

assigned work;

 has limited or restricted means for entry or exit; and

 is not designed for continuous employee occupancy;

 the accumulation of hazardous or toxic gases, vapor, dust, fumes, or the creation of an

oxygen-deficient atmosphere may occur in confined space.

Follow local laws and regulations with respect to entering a confined space.

2.6 Vision Hazard

An Ultraviolet light (UV) unit is used in the wastewater treatment plant for final disinfection of
treated effluent. Do not look directly at the blue UV lamps. Immediate or prolonged exposure to
UV light can result in painful eye injury and skin burn.



newterra MBR WWTP O&M Manual 2-5
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

200 555 11th Ave SW, Calgary, AB, T2R 1P6
(800) 420-4056 / www.newterra.com

2.7 Responsibility for Safety

Management:

Management is responsible for providing a safe working environment. This is accomplished
partly by:

 Ensuring that all facilities and equipment are built and maintained in accordance with the
appropriate safety standards

 Providing adequate funds for equipment and plant maintenance

 Establishing, promoting, and enforcing a safety policy

 Establishing a safety training program

 Supplying easy accessible eyewash and first-aid stations and proper personal protective
equipment (PPE) for personnel servicing wastewater treatment facility.

Worker:

 To develop a positive and professional attitude towards safety.

 To avoid mistakes caused by indifference to safety, poor work habits, lack of
attentiveness, rushing the job, failure to observe established safety procedures and poor
physical condition.

Remember the “ABC” of accident prevention:

ALWAYS BE CAREFUL!!!

In addition to “being careful”, it is the responsibility of all workers to:

 Work in accordance with established safety procedures

 Follow the established safety rules

 Wear appropriate personal protective equipment (PPE)

 Report all accidents, no matter how minor

 Report potential safety hazards

 Participate in safety programs



newterra MBR WWTP O&M Manual 2-6
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

200 555 11th Ave SW, Calgary, AB, T2R 1P6
(800) 420-4056 / www.newterra.com

Plant Safety – Simple Rules to Follow

Common sense plays a very important part in

the safe operation of any type of plant!

 Wear the appropriate personal protective equipment at all times.

 Keep walkways clear of snow and ice, and loose objects such as pails, shovels, tools,
etc.

 Clean up spills of oil, grease, chemicals, or other substances immediately.

 Keep all tools and similar equipment clean, in good condition, and properly stored when
not in use.

 Replace all manhole covers, access trap doors, etc. as soon as possible. Erect a safety
barrier if it is necessary to leave the opening uncovered.

 Use the proper tools when removing or replacing a manhole cover.
 Wear a safety belt whenever there is the possibility of falling even a short distance, or

when working over water.
 Lock out and tag electrical equipment before working on it or the associated equipment.
 Ensure that moving machinery is properly guarded. Wear ear protection in noisy

environments.
 Ensure that fire-fighting equipment is in good working condition.



newterra MBR WWTP O&M Manual 2-7
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6

200 555 11th Ave SW, Calgary, AB, T2R 1P6
(800) 420-4056 / www.newterra.com

Hazard Warning Signs/Symbols



newterra MBR WWTP O&M Manual 3-1
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

3.0 WASTEWATER TREATMENT PLANT DESIGN BASIS

The newterra MBR Wastewater Treatment Plants (WWTPs) are designed for treatment of
domestic wastewater from 200-m Mine Site camp with an average design flow of 72 m3/d and
175-m Milne Port camp with an average design flow of 63 m3/d. The wastewater treatment
plants have been designed to meet the required effluent quality.

newterra MicroClearTM MBR Process Specification

Parameters Unit

Value

Mine Site WWTP Milne Port WWTP

Design Hydraulic Load
Average Daily Flow ( ADF) m3/d 72 63

Selected Design Flow (Qh) m3/h 3 2.63
Organic Load

COD Load [kgCOD/d] 76.32 66.78
BOD Load [kgBOD/d] 38.16 33.39
TKN Load [kgTKN/d] 5.4 4.73
TAN Load [kgTAN/d] 3.24 2.84

TP Load [kgTP/d] 0.86 0.76
TSS Load [kgTSS/d] 41 35.9

Process Tanks
One (1) Equalization Tank

Effective volume m3 43.5 43.5

Hydraulic Retention Time (HRTEQ) h 14.5 16.5
One (1) Aeration Tank

Effective volume m3 48 48
HRTAEROBIC h 16 18.3

Two (2) Membrane Tanks
Total Effective Volume m3 5.0 5.0

HRTMEMBRANE h 1.7 1.9



newterra MBR WWTP O&M Manual 3-2
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

Parameters Unit

Value
Mine Site

WWTP
Milne Port

WWTP
MBR System (including aeration tank and
membrane tanks)

Overall Effective Volume m3 53
Overall HRT h 17.7 20.2

Overall SRT d 15 16
Internal recirculation rate: Membrane tanks

→Aeration tank 4 – 5x influent flow
Average Design Flux LMH 18

Sludge wasting rate (at 1%, 10 g/L) m3/d 3.8 2.93
Minimum / maximum design operating

temperature °C 10 / 35

MicroClearTM MB3-1 membrane module
MCXL cassettes in each MB3-1 module nr 15
Individual MB3-1 module filtration area m2 105

MB3-1 modules in each membrane tank nr 1
Total Membrane Filtration Area in two (2) membrane tanks m2 210

MB3-1 Module Dimensions (L x W x H) m 1.30 x 0.70 x 1.85

Housing materials -
Stainless steel
1.4571 (316 Ti)

Sludge Treatment System Unit Value
One (1) Mixing Tank

Effective Volume m³ (gal) 0.9 (240)
One (1) 6 ft³ (expandable to 10 ft³) 630 mm filter press
Feed from aeration tank

Sludge volume m³ 2.93
Sludge concentration % 1

Dewatered sludge dryness % 25
Filter press daily run time

Cycles c/day 4
Cycle duration h 4

Overall daily run time h 16

Construction materials -

Heavy duty steel
skeleton, panted
with two part epoxy

Polymer consumption (40 mg/L addition ratio of polymer at
0.25%) L/d 150



newterra MBR WWTP O&M Manual 3-3
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

Influent
Wastewater/Treated Effluent Characteristics:

Parameters Unit Influent
Quality

Effluent Quality
Mine Site

WWTP
Milne Port

WWTP
pH s.u. 6.0 – 9.0 6.0 – 9.5 6.0 – 9.5
Turbidity NTU <5 < 5

Fat, Oil, Grease (FOG) mg/L < 30 No visible seen No visible
seen

Chemical Oxygen Demand (COD) mg/L 1060 - -
Biological Oxygen Demand (BOD5) mg/L 530 < 10 < 20
Total Suspended Solids (TSS) mg/L 570 < 10 < 20
Total Kjeldahl Nitrogen (TKN) mg/L 75 -
Ammonia Nitrogen (NH3-N) mg/L 45 < 2 < 2
Total Phosphorus (TP) mg/L 12 < 0.1 -

E-Coli / Fecal Coliform CFU/100
mL < 200* < 200*

Alkalinity (assumed) mg/L as
CaCO3

10 – 14 - -

*After UV disinfection

MicroClearTM MB3-1
membrane module

MicroClearTM MCXL
membrane cassette



newterra MBR WWTP O&M Manual 3-4
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

Prohibited Items

The raw wastewater should not contain any of the following substances:

 Hydrocarbons – lubricants, gasoline, diesel, etc.;
 Paints, solvents, silica, silicones and polymers;
 Antibacterial solutions, and products with quaternary ammonia;
 Large quantities of chemicals such as water softener, disinfectants, strong acids &

alkalis, pesticides or photographic chemicals;
 Silicone based defoamers;
 Non-biodegradable solid waste (plastic, rubber products, disposable diapers, etc.);
 High amount of metals, such as iron, magnesium, calcium, barium and strontium.

TOXIC MATERIALS SHOULD NOT BE THROWN INTO THE DRAIN!

The raw wastewater should also comply with the following compatibility chart. The lipophilic
substances concentration must be lower than 50 mg/L.

MicroClearTM Membrane Compatibility Chart

Group Substances
SP-Type

Membrane

Chlorinated solvents

Methylene Chloride, Chloroform, Carbon
Tetrachloride, Chlorobezene, Trichloroethane

(<1%) --

Esters Ethyl Acetate, Butyl Acetate, Butyl Acrylate (<1%) --

Ethers Ethyl Ether, Polyethylene Oxide (<1%) --
H2O2 <2000 ppm ++
Inorganic acids HF, HCI, H2SO4 pH 0 - 14

Ketones Acetone, Methyl Ethyl Ketone --
NaOCI 100,000 ppmxh ++



newterra MBR WWTP O&M Manual 3-5
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

Fats, oils and grease (FOG) must be removed prior to MBR.
Removing of FOG significantly reduces membrane fouling,
foaming potential and increases aeration efficiency.

Organic acids
Sulfamic Acid, Formic Acid, Oleic Acid, Sulfonic

Acid, Acetic Acid, Acrylic Acid, Latic Acid pH 0 - 14
Phenols --
Silicones --

Alcohols Ethanol, Butanol, Isopropranol (<50%) +
Aldehydes Formaldehyde (<1%) ++
Alkali pH 0 - 14

Dimethyl Formamide, Dimethyl, Acetamid
Dioxane, N-Methyl, Pyrrolidone, Tetramethyl

Acetamide --

Aprotic Solvents
Benzene, Toluene, Xylene, Anthracene,

Naphatalene, Gasoline --

Aromatic hydrocarbon Methoxyethanol, Ethoxyethanol, Buthoxyethanol ?
(++ = Very good, + = good, - = fair, -- = not recommended)

Removal of Oily Materials

The wastewater must pass through a grease trap (or similar facility for grease/fat removal), if
there is kitchen usage onsite. The large amount of oil and fat can harm treatment facility (e.g.,
clogging pumps and piping and cause foaming in the aeration tank). To avoid premature
membrane fouling, maximum FOG concentrations should not exceed 30 mg/L.



newterra MBR WWTP O&M Manual 4-1
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

The firm base for the container must be level and
must be capable of supporting the operating weight.

4.0 PLANT INSTALLATION, INSPECTION, AND TESTING

The newterra MicroClearTM MBR WWTP is a packaged plant which comes complete with
containerized inlet screen, equalization tank, post EQ screen, aeration tank, membrane tanks,
UV disinfection systems and a sludge dewatering unit. The plant is housed inside multiple 40-ft
modified high-cube shipping containers - completely pre-assembled, pre-piped, pre-wired and
pre-tested, ready for a quick site installation and start-up. The standard containerized design
also allows for modular expandability, portability and quick deployment, particularly beneficial
features for work camp applications.

4.1 Site Conditions Requirements

 Installation site for the newterra MicroClearTM MBR WWTP should be close to the sewer
drain and have a sufficient power source (refer to Electrical Drawings in Appendix A of
this manual).

 Location must permit easy access for equipment capable of transporting, offloading, and
handling of the designed loads.

 There should be adequate space around the containers for safe operation and
maintenance.

 The firm base (foundation) must be built to support the full operating weight of the plant
to prevent buildings from shifting and pipe/electrical conduit connection failure – pilings
or rig mats are recommended (based on site conditions).

WARNING: Always check with the local utility companies for the location of

water lines, electrical and telephone cables, or any additional hazards below

grade, prior to excavation. Failure to do so could result in severe bodily injury or

death.



newterra MBR WWTP O&M Manual 4-2
© 2013 by newterra, ltd.
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical,
photocopying, recording, or otherwise, without prior written permission of newterra ltd.

newterra ltd.
1325 California Avenue, Brockville, ON K6V 5Y6
744 Gordon Baker Road, Toronto, ON M2H 3B4

(800) 420-4056 / www.newterra.com

4.2 Inspection upon Delivery

The newterra MicroClearTM MBR WWTP is carefully manufactured, checked, and tested at the